

48176



US-MID-MIDLOTHIAN
300 WARD ROAD
MIDLOTHIAN, TX 76065
USA

23622

Certified Material Test Report

CUSTOMER SUP ID GERDAU CORSA S A P I DE CV EX RENAULT ESTACION 11422 8383 CIUDAD DE FRAY BERNARDINO, HGO 45990 Mexico	CUSTOMER DEL ID GERDAU CORSA S A P I DE CV CARRITERA MEXICO CD SAHAGUN SN CD SAHAGUN, HGO 45990 Mexico	GRADE 902/S72-50	SHAPE / SIZE W/BEAM SHAPE 17 10 X 398 / 250 X 58
SALES ORDER 74782/000004		LENGTH 8000"	WEIGHT 18,720 LB
		HEAT / BATCH 5905001902	
		SPECIFICATION / DATE of REVISION A572/A572M-07 A572/A572M-11 ASTM A6/A6M-11	

CUSTOMER PURCHASE ORDER NUMBER 4509115755	BLI OF LADING 1327-0000003E73	DATE 11.05.2012
--	----------------------------------	--------------------

CHEMICAL COMPOSITION												
C	Mn	P	S	Si	Al	N	Mo	Cr	Nb	As		
0.09	0.81	0.009	0.033	0.25	0.25	0.08	0.02	0.007	0.002	0.017		0.003

CHEMICAL COMPOSITION												
C22/A6												
0.3												

MECHANICAL PROPERTIES												
YS				UTS				YS				CR
8.51				53.7				20.9				26.6
52.7				25.09				20.1				8.000
52.4				25.09				20.1				8.000

MECHANICAL PROPERTIES												
F3002												
25.09												
25.09												

COMMENTS / NOTES

ESTE CERTIFICADO ES COPIA FIEL DEL ORIGINAL DE NUESTROS ARCHIVOS. AMPARA LA REMISION No. 58-36-10-00 ventas@ferrebarniada.com.mx

The above figures are certified against physical test records as contained in the permanent records of company. This material, including the billets, was melted and manufactured in the USA. We certify that these data are correct and in compliance with specified requirements. CMTR complies with EN 10204 3.1.

Mascara

HEMANUEL YALAMANCHILI
QUALITY DIRECTOR

Tom Harrington

TOM HARRINGTON
QUALITY ASSURANCE MGR